
1 2 1 8  T H I R D  A V E N U E  •   S U I T E  1 6 0 0   •   S E A T T L E ,  W A S H I N G T O N   9 8 1 0 1 - 3 0 3 2  •  ( 2 0 6 )  6 8 4 - 6 5 3 2  •  F A X  ( 2 0 6 )  9 0 3 - 0 4 1 9 
pw://Carollo/Documents/Client/WA/King County/7683G00/Deliverables/TOC-Abbreviations-Ref.docx 

 
 
 
 
 

ASSESSMENT OF POTENTIAL NITROGEN REMOVAL TECHNOLOGIES AT 
THE WEST POINT PLANT AND THEIR IMPACT ON FUTURE WATER REUSE 

PROGRAM DEVELOPMENT 
(WEST POINT NITROGEN REMOVAL STUDY) 

 
 

FINAL REPORT 

March 2011 
 

 
 
 

The undersigned has approved this 
document for and on behalf of 

Carollo Engineers Washington, P.C.

 
 
 

Vice President 

 
 

 
 

03/23/2011 



 

 



 

March 23, 2011 - FINAL i 
[...]
Figure 1.6  BOD for the Period from 2006 to 2009 ..................................................... 1-13 
Figure 1.7  TSS for the Period from 2006 to 2009 ...................................................... 1-15 
Figure 1.8  TKN for the Period from 2006 to 2009 ...................................................... 1-16 
Figure 1.9  Primary BOD Removal Data for the Period from 2006 to 2009 ................ 1-17 
Figure 1.10  Primary TSS Removal Data for the Period from 2006 to 2009 ................. 1-18 



March 23, 2011 - FINAL iii 
pw://Carollo/Documents/Client/WA/King County/7683G00/Deliverables/TOC-Abbreviations-Ref.docx 

Figure 1.11  Temperature for the Period from 2006 to 2009 ........................................ 1-19 
Figure 1.12  Alkalinity for the Period from 2006 to 2009 ............................................... 1-21 
Figure 1.13  HPO SRT Data for the Period from 2006 to 2009 .................................... 1-23 
Figure 1.14  Washout Aerobic SRT for Nitrifying Organisms ........................................ 1-24 
Figure 1.15  HPO SVI Data for the Period from 2006 to 2009 ...................................... 1-25 
Figure 1.16  Secondary Effluent BOD5 Data for the Period from 2006 to 2008 ............ 1-27 
Figure 1.17  Secondary Effluent TSS Data for the Period from 2006 to 2009 .............. 1-28 
Figure 1.18  Primary Sedimentation Calibration for 2009 ............................................. 1-31 
Figure 1.19  Primary Effluent BioWin Schematic .......................................................... 1-32 
Figure 1.20  MLE Schematic ......................................................................................... 1-34 
Figure 1.21  Bardenpho Schematic .............................................................................. 1-38 
 
Figure 2.1  8 mg/L TIN Summer only - Parallel MLE/MBR Schematic Diagram ........... 2-4 
Figure 2.2  MLE – MBR 8 mg/L TIN (Summer only) Schematic Site Plan .................... 2-5 
Figure 2.3  MLE – IFAS Schematic ............................................................................... 2-7 
Figure 2.4  MLE – IFAS Schematic Site Plan ............................................................... 2-8 
Figure 2.5  BAF/DNF Schematic Diagram .................................................................... 2-9 
Figure 2.6  BAF/DNF 8 mg/L TIN (Summer only) Footprint ........................................ 2-10 
Figure 2.7  8 mg/L TIN (Summer only) Footprint Comparison .................................... 2-12 
Figure 2.8  Parallel Bardenpho MBR 3 mg/L TIN (Year round) Schematic Diagram .. 2-13 
Figure 2.9  Bardenpho-MBR 3 mg/L TIN (Year round) Schematic Site Plan .............. 2-14 
Figure 2.10  Bardenpho IFAS 3 mg/L TIN (Year round) Schematic Diagram ............... 2-15 
Figure 2.11  Bardenpho IFAS 3 mg/L TIN (Year round) Schematic Site Plan .............. 2-17 
Figure 2.12  Schematic Diagram of the Post-secondary MBR alternative to meet the 

8 mg/L TIN (Summer only) Permit ............................................................ 2-18 
Figure 2.13  Schematic Site Plan for the Post-secondary MBR alternative to meet 

the 8 mg/L TIN (Summer only) Permit ...................................................... 2-19 
Figure 2.14  Schematic Diagram of the Post-secondary MBR alternative to meet the 

3 mg/L TIN (Year round) Permit Limit ....................................................... 2-20 
Figure 2.15  Schematic Site Plan for the Post-secondary MBR alternative to meet 

the 3 mg/L TIN (Year round) Permit Limit ................................................. 2-21 
Figure 2.16  Schematic Diagram of the Replacement MBR alternative to meet the  
 3 mg/L TIN (Year round) Permit Limit ....................................................... 2-23 
Figure 2.17  Schematic Site Plan for the Replacement MBR alternative to meet the 

3 mg/L TIN (Year round) Permit Limit ....................................................... 2-24 
Figure 2.18  Schematic Diagram of the Replacement BAF/DNF alternative to meet 

the 3 mg/L TIN (Year round) Permit Limit ................................................. 2-25 
Figure 2.19  Schematic Site Plan for the Replacement BAF/DNF alternative to meet 

the 3 mg/L TIN (Year round) Permit Limit ................................................. 2-26 
Figure 2.20  Summary of Process Alternative Footprint Requirements to meet the  
 3 mg/L TIN (Year round) Permit Limit ....................................................... 2-28 
Figure 2.21  Summary of Process Alternative Present Worth Cost Estimate to meet 

the 3 mg/L TIN (Year round) Permit Limit ................................................. 2-31 
Figure 2.22  Dynamic Influent Conditions ..................................................................... 2-33 
Figure 2.23  Dynamic Influent Nitrogen Mass Rate ...................................................... 2-34 
Figure 2.24  BioWin Schematic – 3 mg/L (Year round) Permit Level without 

Centrate Treatment ................................................................................... 2-35 
Figure 2.25  Dynamic Effluent Conditions – Untreated Return Flows ........................... 2-36 
Figure 2.26  BioWin Schematic – 3 mg/L (Year round) Permit Level with Centrate 

Treatment ................................................................................................. 2-38 
 



March 23, 2011 - FINAL iv 
pw://Carollo/Documents/Client/WA/King County/7683G00/Deliverables/TOC-Abbreviations-Ref.docx 

Figure 2.27  Dynamic Effluent Conditions – Treated Return Flows .............................. 2-39 
Figure 2.28  Summary of Process Alternative Estimated Energy Requirements to 

meet the 3 mg/L TIN (Year round) Permit Limit ........................................ 2-40 
 
Figure 3.1  Site Requirements for NR Alternatives Producing Reclaimed Water ......... 3-3 
Figure 3.2  Estimated Costs for Implementing Projects to Produce Reclaimed 

Water at 110 mgd Average Flow ................................................................ 3-4 
  



March 23, 2011 - FINAL v 
pw://Carollo/Documents/Client/WA/King County/7683G00/Deliverables/TOC-Abbreviations-Ref.docx 

ABBREVIATIONS 
AACE Association for the Advancement of Civil Engineering 

BAF Biological Aerated Filter 

BOD5 Biochemical Oxygen Demand (5-day) 

CO2 Carbon Dioxide 

DNF Denitrifying Filter 

Ecology Department of Ecology 

EPA Environmental Protection Agency 

GHG Greenhouse Gas 

gpd/sf gallons per day per square foot 

gpm/sf gallons per minute per square foot 

HPO high purity oxygen 

IFAS Integrated Fixed Film Activated Sludge 

MBR membrane bioreactor 

MG million gallons   

mg/L milligrams per liter 

mgd million gallons per day 

mL/g milliliter per gram 

MLE Modified Ludzak-Ettinger 

MLR mixed liquor return 

MLSS mixed liquor suspended solids 

N nitrogen 

NPDES National Pollutant Discharge Elimination System 

NR Nitrogen Removal 

O&M Operation and Maintenance 

ppd pounds per day 

ppd/kcf pounds per day per thousand cubic foot 

SF square foot 

SRT solids residence time 

STP South Treatment Plant 

SVI sludge volume index 

TIN total inorganic nitrogen 

TKN total kjeldahl nitrogen 

tpd tons per day 

TSS total suspended solids 

WAS waste activated sludge 

WWTP Wastewater Treatment Plant 



 

 

REFERENCES 
 

Carollo Engineers (June 2010) King County Assessment of Potential Nitrogen Removal 
Technologies at the South Treatment Plant and Their Impact on Future Water Reuse 
Program Development, Final Report. 

Daigger, Glenn T. (1995) “Development of refined clarifier operating diagrams using an 
updated settling characteristics database,” Water Environment Research, Volume 67, 
Number 1. 

State of Washington Department of Ecology (December 2008) South Puget Sound 

Dissolved Oxygen Study, Interim Data Report, Publication No. 08-03-037. 

King County (December 1996) West Point Secondary Treatment Facilities Liquids Stream, 
Design Data, Drawing No. G23. 

C. W. Randall, J. L. Barnard, H. D. Stensel. (1992) Design and Retrofit of Wastewater 
Treatment Plants for Biological Nutrient Removal, Technomic Publishing Company, Inc.; 
Lancaster. 

Water Environment Federation and American Society of Civil Engineers (1998) Design of 
Municipal Wastewater Treatment Plants, WEF Manual of Practice No. 8, Fourth Edition, 
ASCE Manuals and Reports on Engineering Practice No. 76. 
 
 



 

March 23, 2011 - FINAL ES-1 
pw://Carollo/Documents/Client/WA/King County/7683G00/Deliverables/ES.docx 

Executive Summary 

ES.1 INTRODUCTION 

In 2010 King County and Carollo Engineers completed a report evaluating potential 
strategies and consequences of implementing nitrogen removal (NR) at King County’s 
South Treatment Plant (STP) (Carollo 2010). This report extends the work by evaluating the 
same potential for the West Point Treatment Plant (WPTP).  

King County’s two largest treatment plants are similar in some ways. Both provide 
secondary wastewater treatment using the activated sludge process. Both treat residual 
solids from primary and secondary sedimentation using similar processes (thickening, 
anaerobic digestion, and dewatering), and both discharge through deep outfalls to Puget 
Sound.  

But there are also significant differences between the facilities that impact their ability to 
achieve NR. The WPTP uses a high purity oxygen (HPO) process, which is less likely to 
achieve reliable NR than air activated sludge. The STP was designed for air activated 
sludge treatment using a design solids residence time (SRT) of approximately 2.5 days. 
The WPTP was designed for high purity oxygen treatment with a SRT of only 1 day. NR 
processes require SRTs that are significantly greater than these values. The minimum 
aerobic SRT for nitrogen removal at the WPTP has been identified in the range of 9 to 13 
days (average of 11) based on applying a safety factor to published washout SRTs for 
nitrifying bacteria.  This means that the inventory of treatment organisms maintained in the 
aeration basins must increase by a factor of 11 to 1 at the WPTP, which can only be 
achieved through significant addition of tank volume (aeration basins and/or clarifiers). It is 
for this reason that a membrane bioreactor process (MBR) was considered for upgrade of 
the WPTP for NR; the MBR process allows for an increase of approximately 8-10 times 
over the concentration currently maintained at the WPTP HPO process. This translates into 
the needed SRT increase with the smallest increase in tank size which translates into the 
smallest tank size to meet the required SRT.  

Another significant difference between the STP and the WPTP is in the available land area 
for expansion. At the STP the available land area for treatment plant expansion is in the 
neighborhood of 10 acres. The WPTP, however, is built at the edge of Puget Sound and 
surrounded by steep embankments from City parkland with only 1.5 acres of land dedicated 
for plant expansion.  

Initially alternatives for NR for the WPTP were the same as used for the STP study. 
Development of preliminary alternatives demonstrated that the WPTP had insufficient site 
land area to accommodate the parallel NR processes selected as representative 
technologies for the STP. In order to identify processes that would be potentially viable for 
NR at the WPTP, an important criterion used for evaluation of alternative process for the 



 

March 23, 2011 - FINAL ES-2 
pw://Carollo/Documents/Client/WA/King County/7683G00/Deliverables/ES.docx 

earlier study needed to be abandoned; namely, the criterion that alternatives must make 
use of existing unit processes on the treatment plant site to the maximum extent possible.  

This study demonstrates that the only processes that could potentially fit within the footprint 
of available land area at the WPTP site are those that require demolition of major portions 
of the existing secondary treatment plant. Furthermore, even with the important criterion of 
avoiding stranded assets not considered, the planning level evaluation has been unable to 
conclusively confirm that construction of new facilities at WPTP for NR of the entire 139 
mgd summer flow or the entire 215 mgd annual average flow is feasible. Much more 
detailed evaluation is required to reach this conclusion. This study demonstrates that it may 
be possible to fit the necessary process tanks on the WPTP site to achieve a 3 milligrams 
per liter (mg/L) total inorganic nitrogen (TIN) (year round) limit. Once more detailed studies 
are completed, it may be concluded that implementation of NR at the WPTP site would be 
practically limited due to constructability and site access constraints, including most 
significantly the need to maintain reliable operation during construction. In this case, the 
WPTP capacity would be significantly reduced, creating the need for new facilities at 
another site. 

This report is divided into three chapters. Chapter 1 describes project assumptions and 
evaluates how much flow the existing WPTP could treat if required to comply with a 
summer seasonal limit of 8-mg/L TIN or a maximum monthly limit of 3-mg/L TIN on a year 
round basis. Chapter 1 also establishes process modifications required for nitrogen 
removal. Chapter 2 evaluates the potential consequences (e.g., on tankage, footprint, cost, 
and greenhouse gas emissions) of meeting the assumed seasonal or year round limits 
while maintaining current rated capacity (215 million gallons per day (mgd) max month year 
round and 110 mgd average flow during the summer). Chapter 3 evaluates the 
consequences that implementing NR would have for reclaimed water production at the 
WPTP.  

ES.2 EFFECT OF N-LIMITS ON EXISTING WPTP CAPACITY 

To evaluate the consequences of potential future nitrogen limits on the capacity of the 
WPTP, a full-plant model was developed and calibrated to operating data collected at the 
plant. The project team for the STP study had decided upon two effluent nitrogen scenarios 
representing potential permitting scenarios, and these were followed for the WPTP 
analysis:  

1. Summer effluent limit of 8 mg/L TIN; 

2. Year round effluent limit of 3 mg/L TIN. 

Both of these limits were assumed to be applied during any month of the permit period. As 
part of STP study project workshop, the project team decided that the capacity rating of the 
STP to meet the two target nitrogen effluent scenarios would be determined with one 
aeration basin and one secondary clarifier out of service. For the WPTP it was determined 



 

March 23, 2011 - FINAL ES-3 
pw://Carollo/Documents/Client/WA/King County/7683G00/Deliverables/ES.docx 

that reliability criteria would be met with all reactor tanks in service, but one secondary 
sedimentation tank out of service. 

Based on the work presented in Chapter 1, the modeled maximum month capacity of the 
current WPTP to meet the summer effluent limit of 8 mg/L TIN is 47 mgd and 65,000 
pounds per day (ppd) of five-day biochemical oxygen demand (BOD5). This capacity rating 
was based on operating the existing HPO tanks in an anoxic/aerobic (Modified Ludzak-
Ettinger [MLE]) configuration. To meet this effluent limit, tank modifications would be 
needed including addition of baffle walls, mixed liquor return (MLR) pumps and a chemical 
delivery system. It was also assumed that the existing HPO aeration system would be 
replaced with new blowers and diffused aeration piping. Major construction would be 
needed (onsite or off-site) to meet the current maximum summer month flow of 139 mgd 
and replace the capacity lost as a result of the NR modifications. If the existing system were 
expanded as currently anticipated by adding two more HPO reactor tanks and two more 
sedimentation tanks, the modeled maximum month capacity would increase to 61 mgd and 
85,000 ppd BOD5. 

Based on the assumptions developed in Chapter 1, the modeled maximum month capacity 
of the current WPTP to meet the year round effluent limit of 3 mg/L TIN was determined to 
[...]
00
 

$6
,2

90
,0

00
 

T
ot

al
 P

ro
je

ct
 C

os
t 

$0
 

$1
,0

69
,4

28
,0

00
$1

,0
69

,4
28

,0
00

D
es

ig
n 

M
ax

 M
on

th
 F

lo
w

 (
m

gd
) 

21
5 

21
5 

21
5 

U
ni

t P
ro

je
ct

 C
os

t (
$/

gp
d)

 
$0

.0
0 

$4
.9

7 
$4

.9
7 

 
 

 
O

p
er

at
io

n
 a

n
d

 M
ai

n
te

n
an

ce
 C

o
st

, $
/y

ea
r 

 
 

 

F
in

e 
S

cr
ee

ni
ng

 
$0

 
$2

,9
69

,0
00

 
$2

,9
69

,0
00

 
H

P
O

 A
er

at
io

n 
T

an
ks

 
$1

,3
00

,0
00

 
$0

 
-$

1,
30

0,
00

0 
H

P
O

 S
ed

im
en

ta
tio

n 
T

an
ks

 
$2

,1
83

,0
00

 
$0

 
-$

2,
18

3,
00

0 
M

B
R

 R
ea

ct
or

 T
an

ks
 

$0
 

$6
,7

63
,0

00
 

$6
,7

63
,0

00
 

M
B

R
 M

e
m

b
ra

ne
 T

an
ks

 a
nd

 E
qu

ip
m

en
t 

$0
 

$2
1,

37
0,

00
0 

$2
1,

37
0,

00
0 

C
en

tr
at

e 
T

re
at

m
en

t 
$0

 
$3

40
,0

00
 

$3
40

,0
00

 
T

ot
al

 
$3

,4
80

,0
00

 
$3

1,
44

0,
00

0 
$2

7,
96

0,
00

0 
 

 
 

P
re

se
n

t 
W

o
rt

h
 C

o
st

, $
 M

ill
io

n
 

 
 

 

C
ap

ita
l 

$0
 

$1
,0

69
 

$1
,0

69
 

O
pe

ra
tio

n 
an

d 
M

ai
nt

en
an

ce
 

$5
2 

$4
68

 
$4

16
 

T
o

ta
l P

re
se

n
t 

W
o

rt
h

 
$5

2 
$1

,5
37

 
$1

,4
85

 

N
ot

es
: 

(1
) 

C
ap

ita
l c

os
t i

nc
lu

de
s 

co
ns

tr
uc

tio
n 

co
st

, 
co

nt
in

ge
nc

y 
(4

0%
),

 t
ax

, 
an

d 
al

lie
d 

co
st

s 
(c

os
ts

 o
f 

pl
an

ni
ng

, 
en

gi
ne

er
in

g,
 

 
co

ns
tr

uc
tio

n 
m

an
ag

em
e

nt
, p

er
m

itt
in

g,
 le

ga
l a

nd
 o

th
er

 a
ss

oc
ia

te
d 

co
st

s 
(4

5%
))

. 
A

ll 
co

st
s 

ar
e 

in
 D

ec
em

be
r 

2
10

1 
do

lla
rs

. 
(2

) 
P

re
se

nt
 w

or
th

 O
&

M
 v

al
u

es
 w

er
e 

ca
lc

ul
at

ed
 a

ss
um

in
g 

a 
3%

 d
is

co
un

t r
at

e 
ov

er
 a

 2
0-

ye
ar

 p
er

io
d 

on
 c

al
cu

la
te

d 
cu

rr
en

t 
 

ye
a

rl
y 

O
&

M
 c

o
st

s.
 



 

March 23, 2011 - FINAL ES-9 
pw://Carollo/Documents/Client/WA/King County/7683G00/Deliverables/ES.docx 

ES.4 NITROGEN REMOVAL EFFECT ON RECLAIMED WATER 
PRODUCTION 

The WPTP currently provides secondary treatment for up to 215 mgd of flow on a maximum 
month basis for discharge to Puget Sound. The current HPO process removes a small 
amount of nitrogen as waste biosolids but substantial nitrogen removal is not achieved. The 
WPTP has facilities for production and distribution of secondary effluent water for use 
internal uses at the plant, but the WPTP produces no Class A reclaimed water suitable for 
unrestricted use off-site. Implementation of BNR at the WPTP could potentially produce a 
significant effect on reclaimed water availability, potential customers, and quality, 
depending on the technology selected. If MBR technology is selected, effluent would meet 
Class A reclaimed water standards, with additional disinfection. 

The future average flow of the WPTP during the summer season when reclaimed water 
could be potentially useful for irrigation is approximately 110 mgd. Coagulation, flocculation, 
and filtration would be required to implement production of this amount of reclaimed water 
from the current non-nitrified secondary effluent. Assuming typical detention times and 
loading rates, approximately 52,000 square foot (sf) of coagulation, flocculation, and 
filtration facilities would be required.  

The estimated present worth cost of media filtration for 110 mgd average flow at the WPTP 
is approximately $150 million. Media filtration facilities would require approximately one and 
one-half acre of site land area, which is approximately the remaining land area available on 
the WPTP for future facilities. Non-cost impacts of implementing reclaimed water at the 
WPTP as part of a NR project were estimated. The least land-intensive and least energy-
intensive way to implement reclaimed water production at the WPTP would be to add media 
filters to the existing HPO process. If nitrogen removal were to be implemented, however, 
additional adverse impacts would be minimized if the MBR process is chosen. 

ES.5 SUMMARY, FINDINGS, AND CONCLUSIONS 
Two potential nitrogen removal permit requirements were evaluated to bracket potential 
permit limits that could be applied by the Department of Ecology in response to South 
Puget Sound water quality studies: 1) a “least stringent” potential effluent limit of 8 mg/L TIN 
for the summer months only; and 2) a “most stringent” potential limit of 3 mg/L TIN year 
round. The principle findings and conclusions of this report are: 

1. The modeled maximum month capacity of the current WPTP to meet the “least 
stringent” summer effluent limit was estimated at 47 mgd. Major modifications would 
be needed to meet this capacity, including construction of a new treatment plant at a 
different site to treat the remainder of the summer maximum month flow 
(approximately 92 mgd). If land designated for future expansion were used, this 



 

March 23, 2011 - FINAL ES-10 
pw://Carollo/Documents/Client/WA/King County/7683G00/Deliverables/ES.docx 

capacity would increase to approximately 61 mgd and approximately 85,000 ppd of 
BOD5, reducing the amount of supplemental capacity needed to about 78 mgd. 

2. The modeled maximum month capacity of the current WPTP to meet, with 
modifications, the “most stringent” year round effluent limit was 44 mgd. Major 
modifications that would be needed to meet this capacity, including construction of a 
new treatment plant to treat the remainder of the flow (approximately 171 mgd). If 
land designated for future expansion were used, this capacity would increase to 
approximately 61 mgd and approximately 64,000 ppd of BOD5, reducing the amount 
of supplemental capacity needed to about 154 mgd. 

3. Three initial alternatives for NR were evaluated for each permit scenario. Based on 
evaluation of initial alternatives none were judged able to meet requirements for NR 
within the land area available for future expansion at the WPTP site. Subsequently, 
alternatives that require demolition of existing process tanks were developed. Two 
alternatives: Replacement MBR; and Replacement BAF/DNF, were judged to be 
potentially feasible at the WPTP. Both alternatives present significant constructability 
challenges that must be identified and resolved through further analysis. Of these two 
alternatives, replacement MBR was selected to be the representative alternative for 
achieving NR at the WPTP. 

4. The incremental present worth cost to implement the representative NR alternative is 
estimated at approximately $1,500 million, as compared to continued operation of 
secondary treatment with the existing HPO process over the next twenty years.  

5. It was concluded that meeting a 3 mg/L TIN year round permit level would result in 
approximately three times more GHG emissions compared to continuing with 
secondary treatment at the WPTP.  

6. If NR were implemented at the WPTP using the MBR process, up to 215 mgd of 
effluent would become available that would be suitable for reclaimed water use.  



March 23, 2011 - FINAL 1-1 
pw://Carollo/Documents/Client/WA/King County/7683G00/Deliverables/Ch01.docx 

Chapter 1 

CURRENT CONFIGURATION 

1.1 INTRODUCTION 
The West Point Treatment Plant (WPTP) provides secondary wastewater treatment by the 
high purity oxygen (HPO) activated sludge process, and discharges to Puget Sound at the 
western tip of Discovery Park between Shilshole Bay and Elliott Bay. The plant serves 
downtown Seattle, northern portions of King County, and portions of Snohomish County. As 
described in an earlier report for King County’s South Treatment Plant (Carollo Engineers 
2010) the Washington State Department of Ecology (Ecology) is evaluating the potential 
need for wastewater treatment plants discharging to Central and South Puget Sound to 
remove nitrogen compounds. The WPTP discharges to Puget Sound near to the northern 
boundary of the Central Puget Sound region defined in the Ecology Study (Ecology 2008). 
This chapter presents introductory material, flow and loading analysis, and results of 
modeling of the existing process as a basis for establishing the potential capacity of the 
existing WPTP to achieve nitrogen removal. 

1.2 BACKGROUND 

1.2.1 Description of Existing Plant 

The WPTP went into service in 1965 as a primary treatment plant serving the City of Seattle 
and adjacent cities and sewer districts in King and Snohomish County. The plant was 
upgraded and certified by Ecology for secondary treatment operation in December of 1995. 
The estimated population in the service area was approximately 1,337,000 persons in 
2008. The WPTP also serves an industrial flow estimated at approximately 1 million gallons 
per day (mgd). The design average dry weather flow for the WPTP is 110 mgd and the 
design average annual flow is 142 mgd. The design maximum month flow during the wet 
weather season was 215 mgd. The WPTP was designed to provide secondary treatment 
for flows up to 300 mgd and primary treatment and disinfection for flows exceeding 300 
mgd. The plant’s rated hydraulic capacity is 440 mgd; however, on December 3, 2007 an 
instantaneous peak flow of 487 mgd was conveyed through the WPTP. A simplified 
schematic of the WWTP used for modeling the current process and an aerial view are 
shown in Figures 1.1 and 1.2.  

King County owns approximately 80 acres of land at the WPTP site. Current facilities are 
located on approximately 25 acres of land. The majority of the site is not available for future 
process improvements as the site is constrained by a large retaining wall along the south 
property line and Puget Sound on the east, west, and north sides. The site plan shown in 
Figure 1.3 shows the limited space allocated on the site for future expansion; approximately 
0.6 acres for two new HPO tanks and approximately 1.0 acre for two additional secondary 
sedimentation tanks. The two additional secondary sedimentation tanks are planned to be 
constructed adjacent to the existing chlorine contact channel. 



 pw
://

C
ar

ol
lo

/D
oc

um
en

ts
/C

lie
nt

/W
A/

Ki
ng

 C
ou

nt
y/

76
83

G
00

/D
el

iv
er

ab
le

s/
Fi

gu
re

s/
Fi

g1
.1

 (A
) 

    

 

G
EN

ER
A

L 
W

PT
P 

PR
O

C
ES

S 
FL

O
W

 
SC

H
EM

A
TI

C
 

 
F

IG
U

R
E

 1
.1

 
 

K
IN

G
 C

O
U

N
T

Y
 D

E
P

A
R

T
M

E
N

T
 O

F
 N

A
T

U
R

A
L 

R
E

S
O

U
R

C
E

S
 A

N
D

 P
A

R
K

S
 

W
E

S
T 

PO
IN

T 
N

IT
R

O
G

E
N

 R
E

M
O

V
A

L 
S

TU
D

Y 



 pw
://

C
ar

ol
lo

/D
oc

um
en

ts
/C

lie
nt

/W
A/

Ki
ng

 C
ou

nt
y/

76
83

G
00

/D
el

iv
er

ab
le

s/
Fi

gu
re

s/
Fi

g1
.2

 (A
) 

 

W
P

T
P

 A
E

R
IA

L
 P

H
O

T
O

G
R

A
P

H
 

 
F

IG
U

R
E

 1
.2

 
 

K
IN

G
 C

O
U

N
T

Y
 D

E
P

A
R

T
M

E
N

T
 O

F
 N

A
T

U
R

A
L

 R
E

S
O

U
R

C
E

S
 A

N
D

 P
A

R
K

S
 

W
E

S
T

 P
O

IN
T

 N
IT

R
O

G
E

N
 R

E
M

O
V

A
L 

S
T

U
D

Y
 



 pw
://

C
ar

ol
lo

/D
oc

um
en

ts
/C

lie
nt

/W
A/

Ki
ng

 C
ou

nt
y/

76
83

G
00

/D
el

iv
er

ab
le

s/
Fi

gu
re

s/
Fi

g1
.3

 (A
) 

 

W
PT

P 
SI

TE
 P

LA
N

 
 

F
IG

U
R

E
 1

.3
 

 
K

IN
G

 C
O

U
N

T
Y

 D
E

P
A

R
T

M
E

N
T

 O
F

 N
A

T
U

R
A

L 
R

E
S

O
U

R
C

E
S

 A
N

D
 P

A
R

K
S

 
W

E
S

T 
PO

IN
T 

N
IT

R
O

G
E

N
 R

E
M

O
V

A
L 

S
TU

D
Y 



March 23, 2011 - FINAL 1-5 
pw://Carollo/Documents/Client/WA/King County/7683G00/Deliverables/Ch01.docx 

Wastewater enters the plant through a 144-inch influent sewer from the parallel Fort Lawton 
Tunnels. Preliminary treatment is provided by screens and grit tanks. Screened, degritted 
wastewater flows to 12 primary sedimentation tanks, which remove approximately 60 
percent of influent total suspended solids (TSS). An intermediate pump station lifts primary 
effluent to six trains of HPO activated sludge aeration basins. Activated sludge is separated 
in thirteen, 142.5-foot diameter secondary sedimentation tanks. Secondary treated effluent 
is disinfected in chlorine contact channels prior to discharge to Puget Sound. King County is 
converting the plant’s disinfection system from chlorine gas to sodium hypochlorite. This 
project was scheduled to be completed by the end of 2010. Disinfected effluent discharges 
to Puget Sound through a multi-port diffuser located approximately 3,600 feet offshore at a 
depth of approximately 240 feet below mean lower low water.  

Primary and waste activated solids are blended and co-thickened by gravity belt thickeners. 
The thickened sludge is anaerobically digested and dewatered by centrifuges. The plant 
produces biosolids used in agriculture and forestry, reclaimed water used for in-plant 
processes and irrigation, and methane that fuels raw sewage pump engines. Heat recovery 
systems supply heat to the plant for digester temperature control and space heating. 

1.2.2 Summary of Current NPDES Permit 

The WPTP’s current National Pollution Discharge Elimination System (NPDES) permit was 
issued in 2009 and expires in 2014. The permit is summarized in Table 1.1 for the main 
Puget Sound outfall. The current WPTP permit does not regulate effluent nitrogen but does 
require the plant to monitor the final effluent for total ammonia (concentration and load), 
nitrate-nitrite, and total Kjeldahl nitrogen (TKN) concentration on a monthly basis.  

The current permit lists plant flows and loads as follows: 

• Maximum month design flow of 215 mgd; 

• Maximum month five-day biochemical oxygen demand (BOD5

• Maximum month TSS loading of 274,000 ppd. 

) loading of 254,000 
pounds per day (ppd); 

 
  



March 23, 2011 - FINAL 1-6 
pw://Carollo/Documents/Client/WA/King County/7683G00/Deliverables/Ch01.docx 

 

Table 1.1 Summary of Current WPTP NPDES Effluent Limits 
West Point Nitrogen Removal Study 
King County Department of Natural Resources and Parks 

Parameter Average Monthly Average Weekly(1) (2) 
Carbonaceous Biochemical 
Oxygen Demand (5-day)  25 mg/L, 44,800 ppd 40 mg/L, 71,700 ppd 
TSS 30 mg/L, 53,800 ppd 45 mg/L, 80,700 ppd 
Fecal Coliform Bacteria 200/100 mL (3) 400/100 mL 

pH
Daily minimum is equal to or greater than 6.0 and the daily 

maximum is less than or equal to 9.0 (4) 
Parameter Average Monthly Maximum Daily(1) (5) 
Total Residual Chlorine 139 μg/L 364 μg/L 
Notes: 
(1) Average monthly effluent limit means the highest allowable average of daily discharges over a 

calendar month. To calculate the discharge value to compare to the limit, you add the value of 
each daily discharge measured during a calendar month and divide this sum by the total 
number of daily discharge measured. See footnote 3 for fecal coliform calculations. 
 
During May through October, the average monthly effluent concentration for CBOD5

 

 must not 
exceed 25 mg/L or 15 percent of the respective monthly average influent concentrations, 
whichever is more stringent. 

During November through April, the average monthly effluent concentration for CBOD5

 

 must 
not exceed 25 mg/L or 20 percent of the respective monthly average influent concentrations, 
whichever is more stringent. 

During May through October, the average monthly effluent concentration for TSS must not 
exceed 30 mg/L or 15 percent of the respective monthly average influent concentrations, 
whichever is more stringent. 
 
During November through April, the average monthly effluent concentration for TSS must not 
exceed 30 mg/L or 20 percent of the respective monthly average influent concentrations, 
whichever is more stringent. 

(2) Average weekly discharge limitation means the highest allowable average of “daily 
discharges” over a calendar week, calculated as the sum of all “daily discharges” measured 
during a calendar week divided by the number of “daily discharges” measured during that 
week. See footnote 3 for fecal coliform calculations.  

(3) To calculate the average monthly and average weekly values for fecal coliforms, you must use 
the geometric mean. Ecology gives directions to calculate this value in publication No. 04-10-